
ode I 
PV-2000-349 I. ;;t: 1f: 

2. ~ 011 {f. 

3. J:. IV! {~ 

4 tiJl !f. 
5. J:. !Ill f.f. 
6. T n 7 1111 f.V: 
1 . J' .A ( m ~ IJ } !Ill {f, 

a. n k ~ ~ # ~ 00 ~ 
9. ~::·~.~ n -8 ~ a*-ij] •J fU.~Mf.+. 
10. tit l:l:l s 1111 f,f: 

II.~ ;II! IV! !'-
12. 1~ hi ~ tfi 
13. ft ~ £ 
W. X. Y. 7- 7 Jl.- IV! {,f-

T.7- - 7'JL-:$;i*IV!ffi 

A ~ 1- Jv M {.f-

C$11 ~Ill! f.f-
N .r"'\7-ICifllllfK: 
F. 1tlia£ · ;t 7' 'l 3 /Oilfl 

II 

I 

INDEX 

Arm bed & its accessories 
Thread take-up lever & needle bar mechanism· 
Arm shaft & vertical shaft mechanism·· 

\ I 

Page 

4 
.. . . .. ................................ - ..... 6 

8 

Presser bar lifting mechan;sm· · ·· · .... ·· · •··· · ····· ......... .... ... ............. 1 0 
Upper feed mechanism .. · ·· · · ····· ..... · ....... ...................................... · ·12 
Hook shaft & hook mechanism·· · ....... ······............................. .............................. ...... ..... · 14 
Knife actuating mechanism···· ·· ................ ··········· ......... ·····.............................. .. .. · 16 
Cam shaft bracket·.-······· ················ ··············"···· .................. ... ........... .. .... ..... · .. · ......... ·· 18 
Picker & underded trimmer actuater··· ··· ......................... · ····· · ················· ······· · · 20 
Synchronizer mechanism············ ......................................... · ... ......... .................. ·· · 22 
Oil lubrication mechanism ........................ · ................... ................. ·................... .. .... · · · · 24 
Accessory box... ................ ............................................................................ 26 

Accessories· .. ··········· .. ···· .. · ... ········ ... ·· .. ·· ·· ···· .. ·· .. · .. · ...... ·· .. · .... · .. · .. · ..... ·· .... ·...... .. • ......... · 28 

X.Y.Teble mechanism... ............................. ................................................ .. .. .. ............ · · 36 
Table mechanism......................................................................................... .... .... .. ... ... · 40 
Motor mechanism ......... . · .. · ... ·· .. ······ .... · .. ··· ... ··· ... ········· ........... ·· .............................. · ... · · · 46 
Controle mechanism ..................... ....... ...... ......... ... .............. ......... ................................ ·· 52 

Air mechanism·················· ········· ... .... ··· ....... ·· ·.· ·· ············ ... ···· ........ ················ · .. · · ..... · · 54 
Accessories its option parts............................ ............................................... · ....... ... 56 

198301 



* 1* 00 1* 
ARM BED & ITS ACCESSORIES 

-1 -
509 

11 12 

urr-....----508 

rnll---507 

PV-2000-349 



* f* ~ 1~ 
ARM BED & ITS ACCESSRIES 

*illati.H. Common Parts 
{!ffl 

~ "' Fig ~ :J - ~ *" ::J - 1- "' M M 
a ~ Description Amt "' 8 I .. "" ... No. Parts. No Ref. No. 

Req 
g 

N 
>- > C> 

0.. 

1 M9 1107 002 W500092H01 =F =l' 'l 11 64(40 5 .5 Screw 11 64(40) 55 1 I 
2 MF 1780 584 W458150H01 7-: Jif tJ ,, Thread ta e-up cover 1 
3 MG 30A1 830 W344935H01 lll1 t& Face plate 1 I 
4 M9 1070 003 S 516131H01 :JL if. .:J'. :.; 5 32(40) ><. 30 Screw 5 32(40)X30 1 
5 M9 1106 003 W500369H01 :JL lj!- ... ~ 11 64(40) X 20 S"crew 11 64(40) X 20 1 I ""1" 

6 MV 30AO 101 W349841H01 iit ~ ,; t7\'<t> 3 Needle plate 1 
7 M91106011 W502948H01 :JL liD .:j< -;; 11 64(40)x8 Screw 11 64(40) x 8 2 I 
8 MG 30AO 470 B 4 19208H02 .A '"' I) ~& Slide plate 1 
9 MF 1 OAO 471 8 419207H01 .A '"' 1) ~& J"' * Spring for slide plate 1 I 

10 M9 0604 002 8 509070H01 41 .:t :.; 3 32(56X)X2.2 Screw 3 32(56)X2.2 2 I I 
MG 30A1 601 

-
Cloth guide plate 

- 1 I I 11 W483491H01 l!il 1t ~& 
12 M9 1107 002 W500092H01 :1¥ .:l'· ;; 11 64(40) X 5.5 Screw 11 64(40)x5.5 2 

901 M F 10EO 470 W461 757G02 .A " 1) ~ (U) Slide plate complete 1 
500 MV 30Al 601 BE702D553H01 L A II it LA plate 1 
501 MV 30AO 482 8E702D608H01 .A IJ 

-- 7 Sleeve 1 
502 M9 2051 003 W502313H01 ":;' ''"' t:. 7 -t• / 5 16(24) 26 Screw 5 16(24)x2o 1 I -503 M9 0301 037 S902N032P06 SWPW ·P-T "-.:1' M3 6 Screw M3x6 4 
504 M9 1110 002 W500294H01 'f .:l'· / 11 64(40) 8 Screw 11 64(40) x 8 2 I 
505 MV 30A3 601 BE7020563H01 L B ~ ft t& lB Plate 1 I 
506 MV 30A2 601 BE702D514H01 F A l& 1t1& FA Plate 1 
507 M90511 065 S922N210P60 E 1f E-type stop nng - 8 J.l:. J( 

508 MV 30AO 454 8E702D61 OHO 1 y Shaft 3 I I 1-
509 M9 4007 021 S903N214P08 ...... 

~ t 1; ''"' ~ M4 x 8 Bolt M4 x8 4 
1-' - 4 - 1--1-510 M9 1101 004 W466810H01 77"'71'-=l'·Y 11 64(40) 8 Screw 11 64(40) x 8 

-

-
-

- + - - 1-i-

I -

PV-2000-349 
2 



* f* llll i-f! ACCESSORIES ARM BED & ITS 

39 

(25) 



* 1* 00 1~ 
ARM BED & ITS ACCESSRIES 

~i;:. 
:11:)8iil!~ Common Parts 

F1g a eli. :J - .. • f li :J - .. ':1 ~ I 
I 

0 % Descnptlon Amt 

~ I 
,.. C>ll !I No. Pans. No Ref No R·q 

16 MF 36A1 180 W471432H01 + n J:) Thread g• •de 1 I 
17 M9 1116 002 W501400H01 T ;;- 11 64(40 8 Screw 11 64(40)" 8 1 ID 

:1'~ 11 64{40)x5 5 Screw fi 64(40} X 5~ - - - I 18 M9 1108 001 B 503846H01 J-;1" ~ ll: 
19 MF 90AO 181 W487038H01 ~ 

f!t '7- oJ .....-) Thread guide !___ ' I 

-+ 
,.. -- -

20 MF 90AO 553 W487037H01 "' 7 h Thread tension releasing pin 1 
~ - - Thread tension d1scs--

- 2 21 MF lOA 1 555 W501636H01 ~ + lill 
22 MF 36AO 245 W462881 1-101 ll] ~li I~ ;:r. Thread tension spring , 

I I 

-~ -23 M9 1101 046 W501637HOI •J ~ ~ T / .. Thumb nut 1 I 

902 MF 90EO 550 W487036G02 ~~~ ~ ~ (..ll )(7'J'T:..-ya:..-) Pre-tension complete 1 J I 
24 MF 83AO 181 W483485H01 '· "!<; r' t' Thread guide 1 I;_ 

=R= 
I - I- I_ f- - - I--

Screw 9 64(40) x 6 2 25 M9 0909 003 W501 901 H01 JL -'1"- i' 9 94(401 6 -
26 M9 1608 046 W476469H01 APl M r :/ ) Thumb nut 1 
27 MT 60AO 802 W476470H01 121 II L .) ( 1: :1. Uil?tt~ ) Thumb nut revolution StOpper 1 
28 MF 43CO 245 W4781 73H01 fT ill. 1\ ;r. J- ijii?J}:i )(~~») Thread tension spring 1 
29 MM 1 1AO 556 W4 77611 H01 IJl "=f liD Jfjl 1:: J:. ;;Ji!n~ ) Thread tension releasing disc 1 --~ 1 
30 M9 0204 060 B 509216H01 l- J: .:Jil?itll ) Thread tension releasing p10 1 j I I• 
31 MF 10AO 555 W444059H01 ' t lEl ( t.:r lQMU) Thread tent1on discs 2 
32 MF IOAO 553 B 419178H01 t It ( J:.fH~Mill ) Thread tension stud 1 I 
33 MF 1280 187 W486372H02 - I) '' i' c J::riW~H~, r::;.:1tl 1 Thread Ta ke up spnng I I ,.. -- I 34 MF 10AO 709 W453 140H01 ; J-, nJ~l Thread tension reg later bu:;htng ' 
35 M9 0901 002 W500741H01 1' 1' -; 9 64(40) >( 4 Sere 9 64(40} 4 1 

36 M9 1508 001 B 509088H01 ~ -r ~ .. ;r ' 15 64{28} x 8 Screw 15 64(28 8 I 

903 MF 12EO 210 W346065G02 
J:. * -IJ _l'f"1 ~~ ( ><a t.'') Thread tension regulator complete , 

37 MQ 50AO 181 W464979H01 
--- i -., . L. T ) Thre.d n 1 

38 M9 0906 002 W50079l H01 + 7 9 64(40} '< 4 5 Sere 9 64(40) 45 1 ¥ 39 MG 43Al 181 W487127H01 "' f., Thr· od g 1; le 1 - • 

1-1-

I 
I 

I-1-

PV-2000-349 

-4 



-5-

~¥IS. ~ttl 

THREAD TAKE-UP LEVER & NEEDLE BAR MECHANISM 

62----<6? 
61 ~ 

cU 

60-~ 

59----+ 

58---~ 

57 
56 ~ 

. ' 

55 

r 

46 47 48 

~ 49 

53 

54 

PV-2000-349 

Q ~' 
-;~ 
~ 

~, 



~fli. *tt·~ -THREAD TAKE-UP LEVER & NEEDLE BAR MECHANISM 
~i!$&. Common Parts 

j!ffl 
~ "' Fig 0 :J - ~ :I - .. 

..,. 
r ... .... 

1m "' :g. Description .... § I I I I Dw Amt "' No. Par ts No Rd. No. 
Req. ~ ... 

> ii:, 9 
46 ~ 9 1519 001 B 509114H01 ~~~:t"-:;±$ -i- - 15 64(28 23.5 Screw 15 64(28) X 23.5 1 I 

1119 1802006 B 503851H01 _9 32(28 - screw 9 32(28)x14 -- 1 47 - "i: .!!.. .)1 
.,. 

/ 14 
48 MF60A1 383 Crank- - - - 1 W450075H03 7 7 / ? 

904 MG 40EO 680 W331012G04 ~ fli it ? ( W.} Thread take-up lever complete 1 ') 

49 M9 1606 001 B 504016H01 ~T :/1l ~-- 1 4(40) 7 Screw 1 4(40) x 7 3 
50 MG 44EO 662 W488439G01 iit ?.if 1 r- <*ll Needle bar connecting link gJide 1 )I 
51 MF 1 OAO 325 W443934H01 Jil ~liJ Square block 1 I -rl-f--
52 M9 1110 002 W500294H01 ljZ .:?- ;; 11 64(40)X8 Screw 11 64(40)X8 2 
53 M9 0815 002 W484210H01 .if- ~- :; 1 8(44)X4.5 Screw 1 8(44)x4.5 1 I I 
54 MP 20BO 128 S 970005H02 it DPx 17::23 Needle OPX 17 ;23 1 

- 55 MG 42AO 181 W4S7123H01 * ~ - Pi] CiH~> Thread guide for needle bar 1 
~ 

56 M9 1 102 001 W500489H01 ~ft :t- :/ .il .;l ~- :;- 11 64(40)x2.7 Screw 11/64(40)x2.7 1 
57 MQ 50AO 664 W458121 H01 ~t lf .;l ~ Jl- en Needle bar bushing (lower) 1 I 

-58 MG 4480 660 W488438H01 ~t ~~ Needle bar 1 
59 MFSOAO 663 W461760H01 it tf .){ 1 '" (J:.) Needle bar bushing (upper) 1 
60 M9 1503 001 B 508971H01 :J. :t- :/ .il .;l ~- :; 15 64(28)X4.5 Screw 15 64(28)x4.5 1 

MF 10A2 740 -----
Felt for needle bar bushing (upper) - 1 I I 61 W500003H01 7 X )I,. 1-

- MF 60AO 742 - Cap for needle bar bushing (upper) - 1 I 62 W502181 H01 
~ I 

I 
l 

- --- I -- -

- ---- - I 

--
··-- -

I 

~----
I 

- -- I -- --- - ---

PV-2000-349 
6 



l:'lll • ~'dlml1* 
ARM SHAFT & VERTICAL SHAFT M1:..CHANISM 

(69) 

7 

88--_.:_.::-. 

87----l 
(66)--./"' 

PV-2000-349 

79 
(79) 

I. ... 
i; 



J:.m. ~fSI~ 
ARM SHAFT & VERTICAL SHAFT MECHANISM 

Fig 

No. P C~ ts No. " O Q Descriptron 
I~ 
~ I Amt en 

Req ;3; 
~ 

66 ;19 1519 001 B 5090B8H01 t- r ::-- .11:. ;t :? :;- 15 64(28) 7 Screw 15 64(28) 7 _ _ . 3 
67 MF 60AO 232 W464011 H01 ..1:. !I'~ ;e 7 11- ~ Arm shaft bushing,...!(=le.:,::ft!_) ___ _ 1 

- 68 - MF 60A2 740 W50l524HOl 7 z 1t.- 1- Felt for armshaft bushing 2 
69 M9 1602 001 W500036H01 liftr 'l.ll:.;t ;r. ~ 1 4(40) x 4 Screw 1 4(40) x 4 _ 2 
70 MF 70AO 352 W476422H01- n 7 - Collar for arm._s..,..ha-:f:-1--- -- 1 

- 7 1- MG41B0230 W341673H01 - J:. t$ -- Armshaft 1 

,, 

72 M9 1606 001 P 911000X01 ~~~ T:;.., .11:. ;t ;r. ~ 1 4(40)X7 Screw 1 4(40)X7 _ 8 
73 MF 40AO 331 - p 611003X0_2 _ ~ -~ - :;,1 \}. , Bevel gear for arm shaft 1 
77 MF 60AO 233 W45 1 5 75HO 1 J:. tm ~ ) ) v t ii-) - -- Arm shaft bushing (right) 1 

1_) 

I I 

I I 

78 MF 10AO 682 W453500H01 _ :iii Balance wheel 1 'll 
~--M9f502 002 W500509H0-1 .!fL -1 ·"; 15 6 4(28) 12 -- Screw 15. 64(28)X12- - 2 

85 MF 40AO 332 P 611 002X02 1lt l'iJ JII , 1- 1 Bevel gear for hook shaft 1 
86 MF 40AO 334 P 611001 X02 ~ E3 m c_ r) Bevel gear for vertical shaft (lower) 1 

---s'7 MF 6780 522 W462734H01 ~ "~ _., jl 11- (T) Vertical shaft bushing(lower) 1 
88 MF 60AO 740 W500042H01 ~ JL- ~ Felt for vertical shaft bushing 2 

en .. 
M 

) 

) 

Common Parts 

I 

I 

-- -
- -

89 MG41BO 5~2~0~-W~4~8~1~6~5~8gH~0~1-~£~----~~·a~~~------------~V~e~rt~ic~a~l~sh~a~ft~~~~-~------------~1--t-~r-t-t-t-r~ri-t-t-l-1_ 
- 90 MG 3 780 521 W462791 HO I! ._. ;t 7 J1.. r!' Vertical shaft bushing (upper) 1 I I 

91 MF 40AO 333 P6TIOOOX02 - _-;- tii lit ~ ~ -~--- Bevel gear for vertical shaft (upper) 1 

-----
- - - --------·-----

- ------------------
- ------------- ------- ------ ---------------------

~- ~-·--~-------- -------------------

----------- ----------- -------------- - ---
------ I 

1-+-1-+-1--'l=t=FH-t--1-

- ------ --- -- l 

PV-2000-349 

8 



~zoo~ 

PRESSER FOOT MECHANISM 

514 

155- -

146 
147 

9 

PV-2000-349 

133 

132 
131 

· ~ 
142 ~ 

141 1 
140 



¥1i .:L 00 f~ -PRESSER FOOT MECHANISM 
:l!:.ij§ ".~ Common Parts 

r.ilil N I *I F1g. .. ::J- .. r1 1;f ::J - ~ "" .... 
I gjl Q -% Descripnon Amt • I no 

~ , § I No. Parts. No Ref No. 
Req .... 

.51 ~ 
131 M9 2001 016 B 503843H01 f,._ ftit.iF--1'- 5 16(24) 30 Screw 5 16{24) 30 1 -132 MG 30AO 725 W344S3lH-01 U .l:. "' v" r.f.) Lifting lever (upper) 1 rl 

133 M9 1506 016 B 509176H01 ~1t1L¥-1'-'/ 15 64(28)x 10 Screw 15 64(28)x 10 1 I 
140 M9 0414 060 W502957H07 * .1 Jl- ;J 1::: / p4X39 Thread releasing pin 1 
141 M91223015 W487004H01 t~ 1t :>jL -1'· ~ 3 16{28)X6.2 Screw 3 16{28)X6.2 1 

- 142 MG- 3081 222 W483465H01 * .1 )I.- ;J ( * .1 Jv .:J :n Lt.) Thread releasmg cam 1 I ' 143 MG 30AO 154 W483466H01 ~ l*l :it Guide plate 1 I I 

144 M9l 109 002 W500511 HOl 11t64(40)X7 -- Screw- 11 64(40) ;;::;----- 2 I I I 1¥ * :; 
148 M9 0922 002 W464016H01 .lf -1'· ~ 9/64(40)X8 Screw 9 64(40) x 8 1 I' u 
150 MG 3060 267 W462887H01 ilfl I ~~ .:J 7 Jv Presser bar bushing 1 I ) ( \ 

151 M9 -1102 001 W500489H01 ~7'/li:...:J;;-.:; 11 64(40)X2.7 Screw 11 64(40)X2.7 2 ) ') 

15i MF 10AO 267 W502079H01 ¥P I ~ Presser bar 1 l I 

153 MN 30AO 2 16 W502468H01 * - ~ l;l:J Thread guide 1 (' ' ) 

154 -
M9 1107 002 W50069iH0_1_ .ijl -1· :; 11 64{40)X5.5 Screw 11 64(40)x5.5 1 I I 

llils 1508 001 B 5090S8HO,- ~-;- ~ .1.1:.. :;I -1· :; 15 64{28)xa 
~ 

Screw 1 5 64{28fx8 1 ( 155 
156 MF 4180 265 W481630G01 w I. f' ~- :f Presser bar holder 1 ----

W48901JG01 - - -157 MV 30AO 259 4lp I. I~ -1'· Presser bar spring 1 
158- M9 3201 045 --

12(28) Special nut 1 2(28) - 1 I W471438H01 ~ '* -;- ~) 1-
159 M9 3209 035 W481436H01 - z. -_~ r .,. . 1 2(28) · 43 Presser regulating thumb screw 1 2(281 43 1 

W475- 91H01 Presser barguide 
--511 MF 20AO 703 "' !fil:I: / 1 

5 12 MV 301\0 S71 BEi02Do6 fH01 - Adapter 1 I I ..... "" 513 MV 30AO 256 BE702D " OO 1 - Presser foot 1 I I . ~ 

514 ··9 0551 050 S913 101 0Pv 7 .,. w 4 ~ Washer 1 -I I ''~ -"' -- - - --
-- --- --- --- -- - -~- --

- - -- -
----- - --- --------

I I ---- - --- -- -
- - ----- --

--- ---

PV-2000-349 

10 



J:.~~~ 'J OOi~ 
UPPER FEED MECHANISM. 

191 

166 167168 

169 170 (169) (170) 

187 
(184) 

185 
515 

186 

11 

PV-2000-349 

-



J:i6~ 'J 0011 
UPPER FEED MECHANISM 

::J- " 1 ~ 1 ~ 
• <') F1g. 

No. 

" .r.. ::J - ~ 

Parts. No R f. No 
a Description Amt ., § 

Req "" "' 
>- > 
Q 0... 

166 M9 1801 035 W502411 HO 1 · :f' :;...- 9 32(28) 35 Feed regulating screw ~ 32(2~ 35 1 
l67 M9 1801 045 W500009H01 - -r- -; - t- 9 32(28) Nut 9 32(28) 1 

168 MG 3081 261 W480473H01 ~ljl I; ~ ali o Presser regulating bracket 1 
I I 

Common Parts 

I I 
I I 

169 M9 1108 001 B 503846H01 ~T-;... .!.1: ~ ::t·:; 11 64(40)x5.5 Screw 11 64(40)X5.5 2 
~70 MG3M0833 W~3458H~~~~ '~ ~~~~~~~T~)~----~~~e~d~l~ih;~~g~ro~c~k~s~~~~~f~b~~~h=in~g~------~2~++~·~~~~~~+~~~ 
171 MG 30AO 460 W48-3458H02 ~ lm ~ T fa Feed lifting rock shaft 1 
172 M9 1603 003 W501009H01 11.. .!{! ;:t. :; 1 4(24)X16 Screw 1 4(24)X16 1 
173 MG 30AO 463 W483457H01 ~miT~~ I) l!l1i (:t:i) Feed lifting rock shaft crank (right • 1 
174 MG 2080 384 W480485HOl--? 5 :..- i[]._. r {jJJU!~~) Feed connecting crank rod 1 
175 M9 1551 015 W480471 H02 ~ -It :if'- ::t· :; M6 PO 75 24 Screw M6 PO 75 24 1 

176 MF 60AO 700 W50083SHO,- '~'----2~~---------~S~p~ri~n~g~f~or~f~e~lt~s~to~p~p~e~r---~~-----.l--·t-~r-I-+-T~--r1-T-T-r-l-
177 MF 60A 1 740 W500738H01 7 x. 11.- 1- Felt for feed connecting crank rod l 
178 M9 1606 001 B 504016HO 1 :liT -;... .!.1: ~ .:t· ::,.. 1 4(40) X 7 Screw 1 4(40) 7 2 

1i9~~M~9.~0~3~2~5~0;6~5;__;,S~5~9~1~4~1~1~H~0~5~~C~H~J.I:~~~~--~~~----------;C~·tY~P~e~s~to~p~ri~ng~~----------------~1.-~.lt-~~-.-t-t-r;-T-~t-
180 MG 30AO 760 W483455H01 ·~ Feed lifting eccentric 1 Q 
181 M9 0607 050 S 562131H04 ~ t- 6 W sher 6 1 
182 M91572045 S542112H01 U r 1- 60.75 U-nut60.75 1 

183 MG lOBO 763 W461042H01 "- v- 'J ;.. - Bell crank 1 
184 M9 1210 002 W501247H01 :r' 7 3 16(28) 10 Screw 3 16(28)x10 2 I 
185 MG4181572 W502462H01 t~ I; .; :f' Jv ;-t) Spring __ 1 
186 MG 3080 732 W464020G01 1 ._ I Spnng guide bar complete 1 
187 MG 3080 226 W461057H01 I; I; - Adapter 1 
188 M9 0301 064 S 584 12H03 .A 'J ' "' t: Spring Pin 2 

~,~8~9--~M~9~1~1~1~0~0~0~2~~W~5~0;0~2~94~H~0~1--~--~~--~~-J~1~1~6~4~(4~0~)x-=8------~S~c~re~w~1;1~6~4~(4~0~)-x~a~----------------~3~~r;-~-t-r-ri-t-t-~-t-
190 MV 30EO 763 BE702D663G30 1 7 ""'I~L-t. Bell crank gwde bracket complete 1 
191 MG 1 OBO 411 W50153 H01 :1 o Roller 1 
192 M9 0507 063 W50245 7HO , -_::J:._ __ o ____ -=..I __ ~----------B~e:;:ll;:::c.:..r_an-:k-g-u~id7e-p-:i-n-----------------;1;---t-i-Ht--tri-t-t-r-l--.-t-( 

193 M91681 015 W480472H01 -~~ :f' 1 4~~ .1~~2 ______ ~S~c~r~ew~1~4~(~4=0~)X~1~2~~~--------~1-~·-··~--~-~~i-~~~~-~ 
194 MG lOBO 910 W457552H-01 'J Feed lifting rock shaft link 1 • 
195 MG 30AO 462 W4884 79H01 J:. , ~ T I) f:trl Upper feed lifting rock shaft crank 1 

I 

196 M9 1506 022 W488368H01 7- - t: _ ~ Taper pin ___ 1 
907 MG 30EO 460 W488478G01 ~ J:. T ( ) .. Feed lifting rocl< shaft complete _ __ 1 
515 MV 30AO 352 BE702D607H01 11- - - Collar 1 

'I I' 

I ' 

I I 

----- --- - 1--1---+---1--t-+! -1--t-i-1·-t-, -~ 

PV-2000-349 

12 



"'F "' • 1J "? 00 f~ 
HOOK SHAFT & ROTATING HOOK MECHANISM 

269 268 
270 

267 266 :r:, 
264 

- 13 

917 
I 

273 259 260 

"'-' -----<::) Q, 

i (263) 261 
263 262 

PV-2000-349 

[) 



""'F fib • 1J 7 Jl 
HOOK SHAFT & ROTATING HOOK MECHANISM 

~~flc!'l, Common Parts 
f§!Jij ~ "' Fig. lll!c?n::J-1- f!l ::J - 1- .,z 

N "' I ~ Cl i!. Descnpuon Amt .... 

I 8 nn 
"' I No Parts No Ref No Req ~ N 
>- > 0 Q. 

256 MF 20AO 229 W468837H01 r*'l jj 7 .U:: Hook positioner 1 I I 
257 M9 111 B 002 B 509061 H01 11 64(40) X 1 0 Screw 11 64(40) x 1 0 I IL 1-
258 MG 4480 450 W488437G01 T ts Hook shaft 1 
259 MF 1 OAO 352 B 422844H01 jj '7 - Collar for hook shaft 1 \, 

260 MF 60AO 740 W500042H01 
- -

Felt I 7 .l: JL- 1- L 1-
261 MG 3780 452 W46273BH01 r till ;l 9 Jt.- {;G) Hook shaft bushing (right} 1 I 

262 M9 1117 002 B 503844H01 It .!!! .:t- :, 11 64(40)X13 Screw 11 64(40) X 1 3 1 

:t -
263 M 9 1503 001 B508971H01 T Jl:. ;l ::( . 15 64(28)X4 .5 Screw 15 64(28)X4.5 2 -fF -264 M9 08 11 006 W48700801H ! $€ =r- ::( M3 0 35 9.5 Screw M3x0.35x9.5 1 
265 MG 30AO 700 W487009H01 ::( Spring 1 -266 MG 30AO 451 W487008H01 r ? it.- 1.1: Hook shaft bushing (left) 1 

- -
267 M9 11 03 002 B 5090621101 ;;- 11 64(40)X5 Screw 11 64(40)x5 2 
268 MG 4480 120 P 975040X02 "'l .. Hook complete 1 
269 MG 4480 123 W470215H02 Bobbin 1 
270 MG 44EO 125 P 976027X01 I" 1:: 'T - ~ I'll Bobbin case complete 1 I 

271 MF 90AO 750 A 1400003H01 - .::t Hook shah collar 1 I ~-~ 272 M9 1602 020 W462663H01 ~ ..-. JJ:. ::f· 1 4(40) 10 Screw 1 4(40} X 1 0 1 ~ 
~ ll" 

f-273 MF 90AO 350 A 130C001H01 'J tJ 1.. Thread tnmmer cam 2 
274 M9 1601 020 W462662H01 t 1 4(40) 6 Screw 1 4(40) 6 4 ,, 

1-
917 MF 90EO 350 A1400002G01 ~ Thread tnmm r cam complete -

- - -

-

- I 

- - I -- I 

PV-2000-349 

14 



:) .A ( *-tJJ 'J ) OOi~ 
KNIF (ACTUATING) MECHANISM 

- 15 

(909 ) L_ __ _ _ 
I 

289----....a 

288 - - --+1 

T~---281 

~'----- 282 

I 

I 

L_2·7------.... 

PV-2000-349 



;t. .A ( *-bJPJ ) ;* 
KNIFE ACTUATING MECHANISM 

~i!i$~ Common parts 
~ --m 

~ "' F1g ~ :J - ~ t ~- 1- "' N 
... 

~ 0 ~ Descnption AmL .... 0 

'"' ... 8 No. Parts. No AE>f. No. ... 
A q M N 

>- 6: e 
909 MF 90E1 199 W231513G03 ;) .:X. A 

Cl Knif base complete 1 
281 M9 0803 003 W502920H01 1L f .:1'· ~ 1 8(44)X~ Screw 1 8(44 6 2 t 282 MF 90AO 838 W344956H02 1m JE: ;;I :A Fixed knife 1 
283 MF 90AO 180 W344976H02 * ~ 1*1 Thread guide for knife 1 
284 MF 9082 838 W344947G02 ~~ ;;I :A ( 11) Movable knife 1 
285 M9 1204 003 B 503840H01 1L !J! .:1'· :..-' 3 16(28) X 12 Screw 3 16(28) 12 2 . 
286 M9 0910 003 B 509270H01 1L sp. .:1' .... 9 64(40) 7 Screw 9 64(40) 7 2 I 
287 M9 1112 002 W501889H01 :;p. .:t 11 64(40) 18 Screw 11 64(40) 18 1 1 

288 MF 90AO 839 W487156H01 fHJJ ;;I :A llli'ln E AdJusting bracket 1 
289 M9 1110 030 W488922H01 IUIJ.Jl ;;,lJil9i'i-1'· :· Screw 1 
290 M9 8001 070 W469183H01 i't ·~· (3 32) Steel ball 1 

I 291 M9 1050 020 W488510H01 ~jtj';'\'j"I .Jl: -1' M4 5 Screw M4 5 1 
292 MF 90A2 228 W487095G02 n i I :;" 'ii Movable kmfe crank 1 I 
293 MF 90A2 839 W344954H02 I .:X. ~ Knife bracket 1 

l· "" 

f -, I 

t 
r 

' 
1- 1-
1- 1-

1-1-
1- -

I + + 
PV-2000-349 

16 



tJ ..b.*ib1&1'.t~mli~ 
CAM SHAFT ,, BRACKET 

298 

299 

(311) 

17 

J 

\ 
_ ./ 
I 



1J .L.*d!J&it'Ei ~ 
CAM SHAFT BRACKET 

!-ill< 
t~'i\ ~.ft. Common _!~arts 

fi ¢ 
Ftg ::J - i ::J- 1- ..., 

:::1 0 

" .1'!, .1; Oescnption Amt .... 0 
No p ts. No R f No. t'; 0 

Req N 

15 > 
Q. 

910 MG 44E1 348 W344968G06 1JA i-t* Cam shaft bracket complete , 
296 9 1516 002 502945H02 ; ' ._; 1 5 .64(281 • 8.5 Screw 1 5 64(28) 8.5 2 
297 MF 90A1 744 W487051 H02 ;L .A -:z Knife driving fork 1 
298 MF 90AO 348 W487046H01 1J b Cam shaft 1 
299 MF 90AO 833 W487039H02 1J b ;I ~ Jl- Bushing for cam shaft 2 
300 M9 1509 001 B 509074H01 .lf .:? ;/ 15 64(28) X 30 Screw 15 64(28)X30 3 
301 M9 1109 001 W500985H01 7 J.t.;! =f" 11 64(40) 66 Screw 11 64(40) 6.6 2 
302 MG 44EO 351 W488446G01 b - Cam follower crank 1 I 
303 MF 90A1 572 W487050H02 " ' .:? Spring 1 
304 MG 4480 348 W488443G01 1J L ~ 1 .1- Cam shafl bracket 1 
305 M9 2001 045 W501512H01 1- 5 16(24) Nut 5 16(24) 2 
306 MG 44EO 410 W488447G01 ::J 0 Roller complete 1 
307 M9 1110 002 W500294H01 11 64(40) 8.0 Screw 11 64(40) 8 .0 2 
308 M9 1351 020 M5 5 - .:? M5 5 Screw M5 5 1 IT 
309 MF 90AO 665 W487049H02 ::J 0 Roller shaft bracket 1 
310 MF 90EO 410 W487096G01 ::J '0 Roller shaft complete 1 
311 M9 0814 050 W4870 OHOl - Washer 2 
312 M9 0504 065 S 592411H04 E ...r 4 E-type retaining ring 2 
313 M9 0510 060 W487042H01 . 1] ' 'I' l:: Actuating pin 1 
314 MG 44EO 430 W488444G01 -,f- . J 1: ~ Actuating crank 1 H-315 MF 90A2 572 W487173H01 " =!' Spring I 
316 M9 1101 030 W502032H01 .,. Jr 1:: Pin for spring 1 •I 

~ 317 MF 90AO 477 W488429H01 - 1- Stopper 1 H-318 M9 1118 902 B 509061 H01 =F .:?- 11 64(40) 10 Screw 2 

~ 

,_ - -

I 

I 

l 
PV-2000-349 

18 



19 

t:: ·:; tJ- .& tf*-tJJ ~J 1'1=1bfMH* 
PICKER AND UNDER BED TRIMMER ACTATER 

t:325 
324 

321 322 323 

327 

344 343~ 

347 ~ 
~~ 

329 

I 33o 
/ 

340 

339 

PV-2000 -349 

346 



I:: '/' :n - :& ~ ,d;JJ ') i'F lb 00 i~ 
PICKER AND UNDERBED TRIMMER ACTUATER 

:;; Cl Common Parts 

];~ ~ 
en 

F1g .H. ::J - " tt1'!:J- 1- ... 
M 

I a :£, N 

8 " n 
Amt en I No Parts No Ref No ... 

Req. 
,., N 

~ I &: . 
321 MF 90AO 182 W487057H01 t::: tJ Picker 1 I 
322 M9 0908 003 W502003H01 :Jt. if ;j'. :,; 9 64(40)X5 Screw 9 64(40)x5 2 

W487056H01 
---- - I 323 MF 90AO 603 t::: .. / tJ -!iiftil Picker bracket 

324 M9 1220 015 W487058H01 ~ it lf ;;-. :; Screw 1 
325 M911 27015 W487061 H01 fS: 1t 1j2 ~ :; Screw 4 
326 MG 4480 427 W488449H01 t:' ·~ :1)-f'fi}J IJ /')' Picker actua ting link 1 
327 MF 90AO 392 W487094G01 t:::' "/ tJ -~!II!J~ Picker driving crank 1 I --328 M9 0505 065 S592411H01 E:-Jf~ J!: ) M 5 E-type stop ring 5 1 I 

329 M9 1002 045 M4 --
7• .. 1 ~ M4 Nut M4 2 ,, 

330 M9 0422 053 M4 ~~ ;f. @ i: Washer 2 I 
331 MF 90AO 601 W4 87064G01 '/ (/ / 1 l-"li2.it~& Solenoid braket 1 
332 MF 90AO 780 W487067H01 * )!- 9 Holder 1 
333 M9 1109 002 W50051 1 H01 1j2 ;j< :; 11 64(40)X7 Screw 1 1 ·64(40)X7 2 -
334 M9 1505 002 W500183H01 if :1'- :; 15 64(28)X13 5 Screw 15 64(28)x 13.5 2 
335 M91010098 W487068G02 0- $' IJ ') V / ·( ~ Rotary solenoid 1 
336 M91112002 W501889H01 if * :/ 11 64(40) X 1 2 Screw 1 1 64(40} x 1 2 I f--
337 MF 90AO 430 W487069H01 {1; t. Crank 1 

f---338 MF 90AO 361 W487072H01 ili 7 ~ Bracket 1 
339 MF 36AO 750 W5029l7H01 Holder 1 
340 M9 0802 002 W501083H01 Screw 1 8(44)X7 

- 2 1f ;j' 1 8(44) 7 
1- 1-

W464016H01 
- . 

Screw 9 64(40)x8-341 M9 0922 002 ~ 9 64(40) 8 2 
342 MF 90AO 391 W487044HOI t _!__:2 {t l ll_t~ Picker drive plate 1 ----343 MF 90AO 910 W487043H01 I) ') Link 1 
344 M9 1684 015 W487045H01 r =F l'- : - Screw 

-- -~~ 

1 t 
345 M9 1620 045 W482843H01 T " I 11 (40) Nut 1 4(40) 1 
346 MF 90A-O 746 W487070G01 v .., •• 'J r r Flexible wire 1 I 

347 M9 1110 002 W500294H01 ... t 1 64(40) 8 Screw 11 64(40) 8 1 J( 

- --

- - r 
PV-2000-349 

20 



21 

~ lli H 
SYNCHRONIZER MECHANISM 

6 1 672 

I 
(911) 

I 

PV-2000-349 



~ w 15"6 
SYNCHRONIZER MECHANISM 

(!lfl 
~iiliil~ Common Parts 

Fog. "'S~::J- .... tfM::J - 1- f :!L 
gjl a :t5 Oecroptoon 

I 
QQ 

No Pans. No Ref No. Amt 
Req 

671 M9 1111 001 85038521-101 1- ;I. * :; 1 1 64{40) 10 Screw 11 6~40) 10 2 
672 MF 40EO 602 W479382G01 ~ 11 IJ / ? (*H) Magnet rong for Z-motor 1 

911 MF 40EO 406 W339674G01 Mi tti H (til) Detector complete 1 

673 M 9 1107 002 W500092H01 5¥ * :; 1 1 /64{40) " 6 5 Screw 1 1 64(40) X 5 .5 2 

674 MN 10A1 689 W501202H01 * )I, ? - Holder 2 I r 1 
675 M 9 1102 004 W467880H 0 1 7'7?1*:, 11 64{40) X 1 0 Scrow 11 /64{4 0) 10 2 I 

~ I 

I r r 
I I ! 

I 

I 

I I 

j I T ' 
- ~- I t I 

1 I t 
I I 

PV-2000-349 

22 



23 

*~ ~dl 00 f* 
OIL LUBRICATION MECHANISM PV-2000-349 

(411) 

(412) 

(406 , 

406 407 1 (406) 

4oa I l914J l-J ! ~ 
_____ :_~~~~.-----~~\ ~ c ®-~-------•o• 410 

' \"\tfJ~~ '-~1 
I . 

--- \ j -......::::::::_., 

-~~---t+-~~~~~~~~~~~--~--~--~- -~- ~--~--~--~··=·~ -...... ... ........ - .. -
425 - - -·- - ---- ·- -· · 

~---- ----- r-
424--\-------\ 

423 

422 

421 

l 



*S )m m1 f* 
OIL LUBRICATION MECHANISM 

3:!:ieffi!.l1 Common Parts 
l!fffl N "' I 

Fig. rus m. :::1 - t= 11;{ li :I - I "' ':! 

I I 
N 

:m c 'E. Descnpuon Amt 
N 0 

I 
,-,g 

"' 0 
No. Parts. No. Ref No "' I 0 

R q N I ,.. > 0 a.. 

401 MF 10E2 148 W464023H01 il IJl ¢2 5 35 Oil braid ¢2.5 35 1 

1f - - - - ~ 

402 MF 60A5 740 W500906H01 7 :1: Jv 1- Felt for o1ler 1 
403 MG41B0742 

--
Cap for o'ler 1 W4714481-101 ;m '~&: = 

404 M9 0501 037 s 5121311-141 p T "' =1'· ~ M5x12 Screw M5 12 2 I +F 405 M9 0570 080 W502078H01 :J' ].,. -It Rubber plug 2 1--
914 MF 60E1 711 W4B2329G02 tfi 1fi m J: <•ll) Arm shaft bevel gear box complete 1 
406 M9 1109 002 W500511 H01 Jfl .:f· :; 11 64(40)x7 Scr 11 64(40) 7 3 

rJ 407 MF 60AO l34 W445619H01 :m rtf (;E)(;d! 5' ::,... 0•1 r er 1r r (nght 1 
408 M9 1 104 045 W506079HOf -j· . "/ 1- 11/64(40) Nut 11 64(40) l I I 
411 MN 10A4 742 W462905H01 ·~ ( ,1. ·( Jv :h ''/ C p for r 3 

=tJ 
.... 

MF 6580 690 W501200H0-1 - Oil p· e h lder - 1 413 ~ jljl :r. 
414 M9 o-920 6o2 W501523H01 ~ .:f· :; 9 64(40)X6.5 Sere 9 64(40 65 1 
915 MG 41EO 712 W481406G01 ti .if! m "F (*.H) Hoof< sh ft bevel g· ar box complete 1 I 
415 MG 43AO 689 W487120H02 iz/~t1:7J~.:f· (r>1 7'*Jv P1pe h I r 1 -
416- M9 1101 004 W466810H01 11 64(40)x8 Scr .11 64(40 8 5 - I 7 7 1 7 :t- :; 
417 MG 42A 1 691 W483469H02 ;I)' :A 'r "/ I· Gasket for il r ·r If 1 ' I- I -rl-418 MG 30A1 139 W 183470H01 ;f 1 Jv 7 ::,... :7 Oil reser ·r 1 ' -

MN 10A5 740 W462954H01 419 :& Jv Felt 1 ' ' 
420 MG42A1 731 W462995H03 L." - v 6 8 15 Oil pipe 6X8-15 1 

1-1-1 I -- -FF 421 MG 4280 400 W464027H02 "€: Wool yarn 1 
422 ~· I 1-1- -

M9 1104 003 B 509264-1-101 ' ' 
, 11 64(40) 12 Screw 11 64(40) X 12 1 

423 MF 10AO 689 W444230H01 '' I I !· I 
, _ Pipe holder 1 

424 M9 1102 045 W501097H01 ' I 11 M(40) Nut 11 64(40) 
---1 

\ i -; 
-

4 2 ;-5so 
- 1-I--

425 MF 70AO 731 W482323H01 L - 3 42 580 011 ppe 3 1 
426 M9 0406 050 W470913H01 ... Wash r 4 I - ::t - - - - I--I-- -

-

# 
I 

I -
I 

PV-2000-349 
24 -



- 25 

it • ~a oo i~ 
ACCESSORY BOX & ACCESSORIES PV-2000~349 

434 435 

447-----.... 

~438 

....... 
~439 

® 440 

~ 441 

443 521 442 ~---520 



1t ~ J1 iii 00 i~ .. 
ACCESSORY BOX & ACCESSORIES 

;II:J! "' c mmon Parts -
::_) ~ "' Fig. ~ ::J - .. 11 - ., 

~ b Oescnpuon Amt 8 I I No Parts No. Ref No R q ~ ~. 
0 j 6:: · 

431 MF 60AO 749 P 833000X01 ; • ' Cl tU Accessory box 1 I I - -434 MM10AI 479 B 422776H01 Spanner 1 
435 MV 30A1 101 W349841H02 li 2 Needle plate 1 
438 MF 1280 187 W486372H02 (~ :.! ' Thread take-up spring 1 I• 
439 MF 70EO 418 W481678G01 ::J /o, l Table htnge Wtth rubber cushton 2 \ 

440 M9 0607 050 S562131H04 ' fJ t If'. ' 6 Washer 6 2 ' I 
441 M9 0401 041 S519132H01 It .. I 45 20 Screw 4.5 X 20 2 lj 

1-f- -- - -442 MF 60AO 137 P 831001X01 ~~~ .; Oil with Oiler I ' 
MB 02A1 608 P 842002X01 - Screw driver (Small) 1 - - I 443 I -, r '• 

444 MB 02AO 608 P 842003X01 -~ l ;:q Screw driver (Middle) I 
446 MG 44BO 123 W470215H02 Bobbin 4 -h--Needle 0Px17 ;:23 -

4 :>I 447 MP 2080 128 S 970005H02 I DP 17- 3 
448 MF 90A0 976 W462660H01 t.i '" 1 8. Socket wrench 1 8 1 +t= I -449 MF 90Al 976 W48854 1102 25 Socket wrench 2 5 1 
450 MF 90A2 976 W488545H01 2 Socket wrench 2 1 
520 M9 5001 002 BE7020650H01 12 10 Screw M12x1 0 4 I 
521 MF 40AO 426 P 999023X01 Head supporter 1 I 

. - I 525 M\/ 30A1 256 A 130C20 I H02 ·t I I Presser foot 1 

- ! 

I j t 
I 

' 1--r- ! I 
I I 

I 

- 1-1- - r 

I 
I 

I 
I I # I -

PV-2000-349 
26 



27 

1-t }j, ~IV} f~ 
OIL PAN & OTHER ACCESSORIES 

457 

463 

;------ --

I 
I I ....___.. 

456 

I 
I 

(916) J 
- -----------------

524 

PV-2000-349 



1-t~~~~~H~ 
OTHER ACCESSORIES 

Fig i'l\81.::1 - ~ 

No. Parts. No. 

456 MF 90EO 193 
457- MF 67E0196 
458 MS o4of 04·1-

459 M9 0607 050 -
460 M9 1506 004 
461 M91101004 

):{ ~1 ::1 - ~ 

Ref No. 

P 995009X01 
P 992005X01 
S 519132H01 
S 562131 H01 

0 
nu Descnption 

ff- __ .:::::_ iS \'-=-Jl'--) __ _. Cotton stand complete 
:f. ·~ ,± _ !'• --BObbin w~complete = 
11.. T- ;t / 45-x20 -- Screw4.5x20 
@ -;% 6 Washer M6 

W46786BH02 - ~· 7 7 1 -1 :.-- 15 64(28)8 -- Screw 11 64(28)X8 
~· 7 7 1 ;?- 11 64(40) -=a-- --Screw 11 64(40)x8 W466810H01 

916 MF 40EO 776 W341683G04 "Jl- ~ 1J" (L )(fil !*lffl) Belt cover 

Common Parts 

1 I - - 1 ' - - - 2- I 
2 
3 I --4- I 
1 I 

1 
1 

523 MV 30AO 437 Wf90021 X01 ll:2 1· • "il > !1 ) Instruction Man~u~a~l - - - - ------ -l-+-+++-+--1-+-1 ++-r-r-1-
523 MV 30Al437--wT90022X02- ~ ~ (.., -r)- Instruction Manual 
S2~V30B0437 BE702B793H01 1"t ·~ ,o - --::: ~ ----- A ccessory list 

----- ---- - - - --------

- ------1---l--l--1--1-HH-f.-1--!....--f--t-

I I 

-- --------------------J-+--1--~~~~--+~~-4-~+-
-----~- ---- -- -------- 1----J.--1--1--!--!-H-+-1--+--+-+-

- - - ------- ---------
-----~-

---------- ---- -------------

-·--------- - -
-------- ---

PV-2000-349 

28 



X y 7--:iJ" 
X. Y. TABLE MECHANISM 

(20) 

(19) 

25 

29 

PV-2000-349 

-



w. X Y .:r- Jv 
X. Y. TABLE MECHANISM 

Fig "I D ::J- 1- "'r 1i :J - 1-
&; 0 % Descnptaon Amt No. Parts No. Rd No 

Req 

w 1 BV10171H01 X Y T- 7 Jv.;. 1 
w 2 J -i ~ :.- 7 "· Jv 1- 2 TS-200-30 
w 3 

" '"' .A 't - -7 2 103-8932-1 
w 4 8 V20343H02 777 H't-5') { 't-,) 1 
w 5 B S903N211 P25 ~ fl! .-.itT'"' 1- M6 25 8 
w 6 B S913N210P06 \ =? r l9i: 6 56 
w 7 B S913N040P06 .:q:r r 6 56 
w 8 B E7020658H01 .A 'J - 7 2 
w 9 B E7020659H01 =r .:? 1 4(40) 2 
w 10 W502703H01 .:r- -1" 1 4(40) 9 2 
w 11 BS903N211P12 ~ Iii "'\ i't 1t Jl 1- M6x12 4 
w 12 BV44687H01 1J 7')/? 11 2 
w 13 BS922N010P15 fflCff 1- 15 2 
w 14 BV44688H02 7 - ') 4 
w 15 ~ ~ I 8 6202ZZNR 
w 16 BS901N310P05 M5 5 8 
w 1 7 2 TS-80-30 
w 18 BV30879H02 7 . .,. ·:~ 1- 1 
w 19 BV44688H01 - '1 8 
w 20 BS901N310P06 ~ .ll: ;;' M5 6 16 
w 21 I ~ 3:: _,._ 16 6200ZZNR 
w 22 BV30880H02 - 1 
w 23 BV30882H01 - I· (Y) 2 
w 24 BS903N211P20 '"" i- v 1- M6 20 32 
w 25 BV30882H02 7 "T r (Y) 2 
w 26 1 ~ " t-r 2 TS- 160-30 
w 27 BV20343H01 =; ~ r ('t- ') 1 
w 28 OV44706H01 4 
w 29 S922N010P10 ~lll C , .J.:. ' 8 
w 30 BS913N210P10 -1 [if. ., 10 28 

PV-2000-349 

30 



31 

X Y 7-7' Jv 
X. Y. TABLE MECHANISM PV-2000-349 



W. X Y 7-- J" 
X. Y. TABLE MECHANISM 

flJlf: 
Rg a :I - ~ (~li:J-1- l 

0 -% Description Amt No. Parts. No. Ref. No 
Req 

w 31 BS913N060P10 =f. 10 28 -w 32 BV30881H01 7 7 'T ~ (X) 2 
w 33 BV30881H02 7 - (XI 2 
w 34 BV30880H01 1 
w 35 BV30879H01 'fl 'l7 7-'T" 1- 1 -w 36 BV44810H01 tJ 1' r v- Jv 1 
w 37 BV44810H02 tJ 1 t- v - Jt.. 1 
w 38 BV44908H01 1 2 
w 39 BS903N211P12 ~Pi,..... 't Jv 1- M6 12 2 
w 40 BS903N211 P45 ' 't Jv 1- M6 45 2 
w 41 BV44811H01 1 - v - 2 
w 42 BV44812H01 If 2 
w 43 W488951 H01 't - 1- 6 
w 44 TE703P185G10 PLK ·1-FSWXP 1 
w 45 BS902N032P12 SW-PW P'T ;;- ., M3 12 34 
w 46 BS900N012P10 p T :t M3 12 4 
w 47 BS910N010P02 ~ 1!'1 T .. M3 4 -w 48 TE703P186G10 PLK-1-FSWYP 1 
w 49 BE7020248G30 - 1 
w 50 S913N010P02 3 2 -

-

-

PV-2000-349 

32 



X Y 7-7'Jv 
X. Y. TABLE MECHANISM 

(508) 

_.@~ 
(507) 

/ 

69 

I 
87 79 1 

78 

33 

t::(3ll 
~(30) 

62 

PV-2000-349 

' 68 
76 



w. X Y :r- Jv 
X. Y. TABLE M ECHANISM 

flilij 
Fig tJI.'i. :J - t- Y"H :1 - I ftil;~ ... 
No. Pans No. Ref No 

f4 Oescnptlon Amt 
Req 

w 60 BV308961-101 ll - 4 
w 61 BS903N213P35 ,.,: ~ ~ 1t * ,., t- M10x35 8 
w 62 BS903N213P50 " fl1 ~ 1t ;f. Jt, 1- M10x50 4 
w 63 BS901N310P08 :;-. fti7Nt ll:. ;I ~ :/ M6xB 32 
w 64 -~ )ij * }I, 1- M8x90 4 " w 65 BS910N010P08 ..... ftJ -)• :; t- MS 4 
w 66 BS913N040P08 m.:: ... 8 4 
w 67 BS913N210POB lfL- T!£ 1tt 8 4 
w 68 BV30883H01 0 :1 r 3 
w 69 BV30883H02 0 ";! 1- 3 
w 70 BV44689H01 )J ? - 8 
w 71 BV44690H01 7 ::.- 1\ - 8 
W72 BV30884H01 u 1M .L 4 Q 

w 73 OV1 1.9381-101 ,;<, ,..,_ - 't 4 
w 74 BV4~718H01 " JL- 1- II~ I~ ~ 2 
Ill 75 BS903N- 11P14 -;, ~ ~~ i:J ;); It- 1- M6X14 8 
w 76 13S903'J210P16 ,., Ttl 7\ i'r :t 11- t- MS;.: 16 8 
'.'J 77 BV .:~)J HO ... 2 
w 78 BV44692H01 I I 2 
w 79 BV44718H02 2 
w 80 BV44813H01 2 
w 81 BS903N2 11 P08 M6 8 4 
w 82 BV30886H01 y 1 
w 83 L M 12 LM-20-U 
w 84 BS922N01 OP32 c I: c 32 12 
w 85 BS930N 111 PO I I 6 BS-PTl 8 
w 86 BV30085H01 X y ..1: 1 
w 87 BV44720HOl - 3 
w 88 OV44722ll01 1 
w 89 OV44721 H01 1 1 

PV-2000-349 

34 



X Y 7--7·Jv 
X. Y. TABLE MECHANISM 

95 ' 
(92) 

112 

90 91 
_j_-___ ~(6) 
~(7) 

35 

~(31) 
r(30) 

PV-2000-349 



W. X Y 7-- ~~ 
X. Y. TABLE MECHANISM 

!!Ill 
Fig &}'; "' ::J-"' ~ 1-1 ::J- 1- ;1 

ail &'!. % DescnptJon Amt. No. Parts No Ref No 
Req 

w 90 BV44719H01 1-:J" ~ 1 
w 91 BS903N211P16 ~"'A-ft ;f, Jt- ,. M6x 16 12 
w 92 BS910N010P16 ~ .Iii T 1- M16 8 
w 93 BS913N210P16 1\ -=?- ~ :1% 16 4 
w 94 BS913N040P16 !jl 1±. s!t 16 6 
w 95 BV44984H01 _,. 

" - +t 2 
w 96 BS913N2 10P05 1\ ;r. a ~ 5 17 
w 97 BS913N040P05 !jl r ~ 5 19 
W100 BE702B6641-101 Tj I -ft tl' 1 
w 101 BS903N212P25 ~ ~-ft;t- Jt- 1- M8 25 4 " W102 BE7020655H01 7 ""/ ~ J. 2 
W103 BE702B665H01 $'~ tfj! I~ itt~ 1 
W104 BS903N535P40 -T 3 '7 it- Jl- 1- M5x40 1 
W105 BS910N010P05 ~ Jil -r 1- M5 3 
W106 BS903N210P14 ~ 

' ;t; Jl- I· M5 14 2 " w 107 BE7020616H01 ~ IO 1 
w 108 w 019461-101 r 3 
w 109 BE7020653H01 7-l-77.1-1)7- 2 
w 110 BE7020654H01 ~ lfll I v I~ - 1 
w 111 BS921N314P25 - 1 4 25 _,. IJ "" t: 
w 112 BE7020564H01 L B -. 1 1 
w 113 BS903N210P05 d' .-. T t- 1- M5 12 6 
w 114 BS901N310P08 ~J?lAI"I f- ;;- ./ IVJ 5 8 2 
w 115 BE7020617H01 ; 7 2 
w 116 BE7020582H01 tl 1e ~& 2 
W117 BE7020657H01 i :1 / 2 
w 118 BS913N010P05 " I¥. 5 4 
w 119 W501041 H04 .f 2 
w 120 OC702B395G30 I !If ::: I& ( 1) 1 
w 121 S900N210f08 p I = t ;.. -~ 5 10 4 
w 122 BE702B3'J8G30 I 1111 1 i& I 1 I 1 

PV-2000-349 

36 



-r -7· ''-'*1* 
TABLE MECHANISM 

8 

\~~ 
(11)~ 
12--------

2 

37 

PV-2000-349 

14 

28 

30 

6 



T . .:r - 7 · Jl. :r:f 
TABLE MECHANIS 

Fig II "l. ::J- 1- :I - ,.. 

No. Parts No. Ref. No 

T 1 BE702A483H01 
T 2 BV10186G30 
T 3 BS903N212P25 
T 4 BS913N210P08 
T 5 BS913N040P08 
T 6 BS910N010P08 
T 7 BV44719H01 
T 8 BV44721H01 
T 9 BS903N211P30 
T 10 BS913N210P06 
T 11 BS913N040P06 
T 12 BS910N010P06 
T 13 
T 14 BE702B735H01 
T 15 M904Z514H03 
T 16 MG40B1419 W481655H01 
T 17 MG 4080 419 W481654H01 
T 18 BV30975G30 
T 19 BS817001H02 
T 20 BE702 0502HO 1 
T 21 BS908N075P25 
T 22 
T 23 BE7020731H01 
T 24 BS913N040P08 
T 25 BS903N212P62 
T 26 MF 20AO 130 W319422H01 
T 27 BE702D598H01 
T 28 BE702B511 HOl 
T 29 BE 702C51 OH01 
T 30 Br 7028506H01 

I 

l ' 
Cl :e. Description Amt .... 

Req 

-:r 1 
X Y r-7Jt.-:T[I 1 
" Ji'l 'A 11 ;f. 11..- ~ M8x25 6 
J\ -1'- lSI 1it 8 6 
'fl ~ ~ 8 
T ""/ 1- 8 6 
ix 1t ;i 1 

!lit 1:t ~ 1 
"' fil 7\ 11m Jv ~ M6x30 4 
1\ -* fit ~ 6 4 
:lF r li 6 8 
T "I ~ 6 4 
=\' i' .;>. ? 7 
7C .tJi 1 
Iii it * )!..-

,.. M8 X75 5 
F)) ~!{ :I J.,. ( tJ\) 2 
Jj :I J.,. *> 2 
ill '{ ... 1 

'~ N25 4 
F i 11 - 2 
!!:: ,f: ~ 3.8 25 4 
v Jv 1- M54 1 
"'!:- - J 

.., 1 
I ~ ~ 8 8 
....,. lil ~ 1-:t -t 'v ~ M8 ~ 70 4 
·m 1:: 1 

- 1 ;.. n 

F A 1i If 1 
F A 1 
F f r ••• 1 

PV-2000-349 

38 



39 

7--7'Jl.-*i* 
TABLE MECHANISM PV-2000-349 

38 

35--.... 0 

32 

!7 
3334 



T . -T - 7 • JL f* 
TABLE MECHANISM 

Fig a ::J - 1- ::J - .. 

No Parts No R f. No. 

T 31 BE702B512H01 
T 32 BS904N310P12 
T 33 BS902N825P12 
T 34 BS915N900P06 
T 36 BV10187G30 
T 36 BS902N824P10 
T 37 BS916N900P04 
T 38 BE702C467G30 
T901 BE702B561G30 
T 39 
T 40 BS90 1 Z6 1 OH02 

-
(flm 

a ~ Description Amt. Dll 

Req 

F A ff 1 
-

7 1 ;f, JJ., .. 4 
ft tli :t- :; M5x12 37 
c 29 li. ~ 5 37 -- 1 'h 1\ -
it ::t· ., M4 X10 12 
c 29 [f :@£ 4 12 
7 '7 1 
L .B ~ 11 .t& 1 
7~::t 1 1-=+v ;7- 1 
J o-v · t- " 7::. M3 1 

PV-2000-349 

40 



A . .:e-- ~ J~$-st 
MOTOR 

A 

41 



A . .:r - ~ Jtrs.... A­
MOTOR 

Fig. $.il.:J - t: 

No. Parts. No 

A 1 K11M90451403 
A 2 K11M91490801 

- A 3 K10S 91321008 
A 4 K10S 91001008 
A 5 K11M94313601 
A 6 K11M98715802 
A 7 K 1 OS 90203408 
A 8 K 11 M96894903 
A 9 K 1 OS 90001 506 
A10 K 1 OS 90203408 
All K11M98480001 
A12 K 11 M98394205 
A13 K 1 OS 9004 1408 
A14 K 1 OS 94001040 
A15 KlOS 91502004 
A16 K10S93501207 
A17 KlOS 90001404 
AlB K 11 M95621902 

K 11 M93504401 -
K 1 1 M93504402 A19 
K 1 1 M93504403 

A20 K11M96823501 
K10S 95024564 

A21 KlOS 95024581 
KlOS 95024582 

A22 K lOS 93501207 
A23 K10S 91001010 
A24 K10S 91321010 
A25 K10S91304010 

}it11:J- 1-

Ref. No. 

BM904Z514H03 
BM914D908HO 1 
as 913N210P"oa 
BS 910N010P08 
BM943Df36P01 
BM987D158H02 
BS 902N034P08 
BM9SBB949H03 
BS 900N015P06 
BS 902N034P08 
BM984C800H01 
BM983C942H05 
BS 900N4 1 4P08 
BS 940N010P40 
BS 91 5N020P04 
BS 935Z012P07 
BS 900N014P04 
BM95602 1 9H02 
BM935Z044H01 
BM935Z044H02 
BM935Z044H03 
BM968Z235P01 
BS 950N245PS4 
BS 950N245PS1 
BS 950N245P82 
BS 935Z01 2P07 
BS 910N010P 10 
BS 913N210P10 
BS 913N040P10 

.... a 

·to- * Jv 1-
~~ n ~ it 
!t ~'J @ -m: 
-r '"/ 1-
f!._l - ' ?7:.... 
,.~ it ~ 

sw.pw :t P'J.''q 
II) tJ I\ -
p f.J. -~ L 
SW-PW•tPtt"-~ 
7 Jv 5' -

~ 
p ~ 1"J ~- L 

:tL r =r 
it 

A . 
p J. ~ 
.:--;· 

1:1: 7 .. ./ ..J. 

j . · ..J. 

7 ..J. 

-r-ro· ~ 
:I -
:I ~~ '7 -
:::1 ., --
A - .:1. 

.. 
~j -

-
A26 K11 M98501 202 BM985C013H02- - I ~ T ,._ .. 
A27 K11M9781272122M BM978A127H 122 -
A28 K11M92187501 BM921Z875H0.1 -- :7. 1:: -
A29 KlOS 92221090 BS 922N210P90- E Jl II) 

A30 K 11 M99999999 7L---.L..&.A-
A31 K 11 M90291980 BM9020919G80 i 1 L 
A32 K 11 M99999999 0 - 5' 

'}, f6 

M8 x 70 

8 
M8 

L M4X0.7 8 

11 
M5xo.a 6 

L M4 0.7 8 

M4 0 .7 8 
1.25 F4 
B4 
63 45 

4 0.7 4 

~ .. 2 1.±) 
= 2 1.±) 

3191 -06R1 m -
3191-06R1 8) 
3191-06R 1-BU(F!f 
3191 -06R1-BL( ) 
6.3 45 
M10 
10 
10 

9 

-
:/'1•71-t) 

Q l ommon Parts 
ff.ffl 

. " 
Description Amt I 

Req. 

Mounting Bolt MB 70 -- 3 I I 
Wide-Rimmed Washer 3 -
Spring Washer 8 3 
Nut M8 3 ~ =±+ Reverse Rotation Socket 1 

1-
Adapter 1 
P-Screw with SW & PW M4X0.7x 8 2 

I-f- _rl_ -End Cover (Standard Type) 1 ~~ P-Sorew M5 x O.S X tf - 1 I I 
P-Screw with SW & PW M4x0.7 8 2 I I 
Filter 1 I 
Filter Keeping Plate 1 
P-BS-Screw M4X0.7 x8 1 - -
Terminal 1.25-F4 2 

~-

Toothed Lock Washer B-4 - 1 
Protective Bushing 6 .3x4.5 1 - -- - ~-
P-Screw M4x0.7x4 2 -j-- --Fittings 1 
Protective Bushing (Standard) 1 l-Protective Bush"ng (1 4> Duai Voltage) 

- 1 - - t-f- -
Protective Bush'ilg (3<t> Dual Voltage) 1 I 
Nylon Cap 1 I 

Connector 31 91-06R 1 (White) 1 
Connector 3 f91-06R 1-BU (Blue) 1 
Connector 31 91 -06R 1-BL (Black) , 
Protecfve Bush:rlg 6.3- 4 g· -- - 1 - t-f-
Nut M10 2 
Spri •g Washer 1 0 1 # ----- - 1-f-
Washer 10 2 

1 
f- f-

Adjusting Bolt 
Base 1 I -- 1 Base Pin 

1-'-- I E-Ring 9 2 
Frame & Stator Asse~ly __ 1 I --
F1tting Screw 3 
Rotor (With Shaft) 1 I 

PV-2000-349 
42 



43 

MOTOR PV-2000-349 

A 



A. ~- ~ Jv$ 
MOTOR 

-

Fig. 

No. 

A33 
AJ4 
A35 
A36 
A37 
A38 
A39 
A40 
A41 
A42 
A43 
A44 
A45 
A46 
A47 
A48 
A49 
A 50 
A51 
A52 
A 53 
A 54 
A 55 
A 56 
A 57 
A 58 
A 59 
A60 
A61 

A62 

A63 
A64 

A65 
A66 
A67 

.. :I - .. 

PaIS. No 

K10S 86203209 
K 1 OS 86204200 
K11M96281647 
K10S 90201520 
K 11 M3821 2421 
K 11 M09021 401 
K 11 M99999999 
K11M91397903 
K10S 90201614 
K10S 90001408 
K 1 OS 91 304004 
K10S 94522004 
K11 M96823502 
K10S 95024562 
K10S 86302273 
K 11 M09021403 
K11M91492502 
K 11 M91370406 
K10S 92514120 
K 11 M971 03005 
KlOS 92531413 
KlOS 91321010 
K11M91025401 
K10S 92514120 
K11M97103104 
K 11 M92554002 
K11 M91726603 
K10S91169012 
K11M92712802 
K 11 M082 26380 

K 11 M96823003 
K10S 86202209 
K 11 M96280035 
K10S 90201416 
K 11 M72045080 

M :::~ - t­

Ref. No. 

BS 862N032P09 
BS 862N042POO 
BM962Z816H47 

a 

"" Descnptaon 

{;iffl 
{ 

Amt 
Req. 

Sealed Ball Bearing = 6203 _ _ 1 
7-- .. *-JL--"'-7 1)/:7" #6204 Sealed Ball Bearing :::6204 1 
7'v a- r .:;1. 7'•J / 7· Preload Spring 1 

BS 902N015P20 
BM382B 124H21 
BM090B214HO 1 

SW1:tP fJ.' -~~ t.; ~M:.::5~x~0:::.8:..:.X:..:2:.::0:-_ ___ .;.,P.;.-S:;c:;,:re::.:w:;...:_:w:.::it::.:h..::S:..:W..:.....::M::.:5:..:X:..:..::.0:.:.8:...:.x~2:..:0:__ _____ 3;--l 
q:a fl.~ 7' 7 7 ·:; t- Middle Bracket 1 
? 7 ·:; 7-:::1 1' Jv*ll:U:. Clutch Coil Assembly 1 
1: 71'7.;//t\-t.ll11: Drive M mberAssembly 1 ----

BM913D979H03 
BS 902N016P14 

~~ J-* @ ?.i VVide-Rimmed Washer 1 
SW{tPtt,-.:.t.lt.; M6x14 P-ScrewwithSWM6x14 1 

BS 900NO 14P08 
BS 913N040P04 
BS 945N220P04 

P tJ. " ~:>. L. M4 0 .7 8 P-Screw M4 0.7 8 _ 1 
C. ~ 4 Washer 4 __ _ _ 1 
1" 1' a/ '1 7 HP-4N Nylon Cl"p Hp-4N 1 

BM968Z235P02 
BS 950N245P62 
BS 863N022P73 

1"-f"CJ/:f 7 3191 -03R1ffl NylonCap 1 
:::1 ;r. ? - 3191 -03R1 Connector 3191 -03R1 _ 1 
...... - Jv 1-'"t-Jv r'J /? ::6302 Sealed Ball Bearing = 6302 1 
J- IJ 7 /;I • /\-B 0908214H03 

BM914D925H02 
BM913Z704H06 

<") : -t- t 1 .0 
-

'7 ';/ :..- ~ t0.25 
BS 925N141P20 
BM971 C030H05 ? 7 

- 5 x 5 x 20 

BS 92 5N314P13 =J:. il :f -
( 7" -/\) 
4 13 

BS 913N210P10 l;t ~:>. :i: 10 
BM910D254H01 1" 
BS925N141P20 :f 
BM971C031H04 
BM925Z540H02 4' 

--

-

t- M10 1 
- 5 5 20 

.:;1. 1-v- t­
- 5 5 24 

BM917D266H03 tJ 7 -
BS911N690P12 U - 1" t- M12 
BM927D128H02 7 v - :f I ~~ 

BM082D263G80 ) 
BM033C560B00) 7 1' _;,--

. -
BM9680230H03 :f ~ 7 
BS 862N022P09 /-JL-1-"t-JL- r•J/ ~6202 
BM962Z800H35 7vCJ-I-.:;!.7 1L..-? 
BS 902N014P16 SW Pt L. M4 X0.7 16 --
BM720C450G80 c. :::1 7 11: 

Driven-Member Assembly _ 1 
Washer t 1.0 1 -----Washer t0.25 a few 
Key 5 x 5 x 20 _ _ _ 1 
Clutch Shaft {taper) 1 
Woodruff Key 4 1 3 1 
Spring Washer 1 0 ____ _ _ _ 1 
Nut M10 1 1 -
Key 5 x 5 x 20 1 
Clutch Shaft (straight) 1 
Key 5 5 24 _ _ ~ _ _ 1 
Collar 1 
U-NutM12 1 
Coil Spring 
Armature (lining) 

Cap 

----
----- ---

Sealed Ball Bearing = 6202 
Preload Spring 
P Screw with SW M4 0. 7-;_ fa 
Core Asse bly 

44 

1 
1 

2 
3 
1 

I '·-1-1-t-1 

# _I_-

~ l---

1-t-- 1-1-11-1 -+ - -

II 
. l 
-rl ~I I I 

-I--

t- t 
PV-2000-349 



A • .:e-- ~ J~g{S-$t 
MOTOR 

A 

45 

PV-2000-349 



A. -t- ~ Jt.- :~ t 
MOTOR 

F1g. .. :J - I· 

No Parts. No 

A 68 K10S 90001408 
A 69 KlOS 91304004 
A 70 K10S 94522004 
A 71 K 11 M96823503 
A 72 K10S 95024561 
A 73 K 1 OS 9001 1414 
A 74 K11M72126741 
A 75 K10S 93501207 
A 76 K11M38212342 
A 77 K 11 M98483502 
A 78 K 11 M98707402 
A 79 K10S 90201408 
A 80 K 1 1 M99999999 
A102 K10S 90203408 
A103 K11M41083001 
A104 K lOS 11882501 
A105 K 11 M9588460 1 

:J - ~ 

R f No. 

BS 900NO 14P08 
BS 91 3N040P04 
BS 945N220P04 
BM968Z235P03 
BS 950N245P61 
BS 900N115P14 
BM721C257H41 
BS 935Z012P07 
BM382A 123H42 
BM984D835H02 
BM987D074H02 
BS 902N014F08 
BS 
BS 902N034P08 
BB V41083H01 
BS 118Z825P01 
BM958D846H01 

;::£ . : -:: , ,.( .. .H. r:·:n··n -c -

g 

"" -"& 

p tJ. ~~ L. M4 0.7 8 

- 4 
7-1 a· ~I) 7 HP-4N 
-r 1 a / :f v ·:; 7 3191 -02R1ffl 
:J - 3191-02R1 
p ~ M5 0 .8 14 
7 - :f 
A .:J. 6.3 45 
p 7 I-

"' 
-

sw p I M4 0.7 8 
- T- \ 

sw.pw PtJ. f M4 0 .7 8 
it 25pF 230WV 

:J T 1j" 25.uF 230WV 
-

~--.1' .h ~-tt< t .. ~l ' 
: . £Olme?a (A 3 2 . A 3 9)1:t otT q(_ . [;fl • t: L 1 -tt A. 

"'(7-- ' 7- J t: -n'"t'f:l. 7- 1J he~-.n n •~t! < t ~ ~' 

Description 

P-Screw M4 0 .7 8 
Washer 4 
Nylon Chp HP-4N 
Nylon Cap 
Connector 3191 -02R 1 
P-Co.Jnter-Sunk Screw MS 0 .8 
Brake D1sc 

-
Protective Bushing 6.3 45 
Load Side Bracket 
Filter 
Filter Keeping Plat 
P-Screw w1th SW M4x 0 7 > 8 
Pulley (taper ) 
P Screw with SW & PW M4 07 
Adapter Plate 
Capacitor 25.uF 230WV 
Insulation Sheet 

A102 A105 400W 2Pffi --r··f. fl!!Q).liH!HlUJil: "? L '\1;1. -c- I- 11-m~~ J,~ .:, 1! < 1:. ~ 1. ' 

14 

8 

Note - mark; please send us the inforn ·ations of motor (model name, voltage, frequency) and country name (customer name). 
- mark (A32, A39) . the parts is not available for supply one by one. however, the parts can be orderd together. 

mark ; please se d us the it formation of p lley (taper) - outer diameter. 

fiJil 

Amt 
Req 

1 
1 
1 

1 
1 
4 
1 
1 
1 
1 
1 
3 
1 
2 
1 
1 
1 

A 102- A 105; for s1ngle phase ( 1 2 Hp 2 poles) only. other type ; please send us the informations of mo-tor (model name, voltage, 
frequency). 

46 

~ill$£ _ c;ommon Parts ~ 

I I , 
I 

I 

t 
! 

1-

I 

l t 
I 

- - -

I 1-

PV-2000-349 



47 

c . ft!J11lll001* 
CONTROLE MECHANISM PV-2000-349 

15 26 27 

16 

17 

25 

24 

23 

21 , 22 

\\ 
28 29 



c. 'ffill~m1f* 
c - 1 . ifiJJ ~s.... ~ 
CONTROLE MECH AN ISM 

Fig. ~.Pa::J-1-" l!fH:J- ~ 

No. Parts No. Ref. No. 

c 1 
c 2 
c 3 
c 4 
c 5 TE702P183G10 
c 6 TE702P080G10 
c 7 TE702P182G10 
c 8 TE702P087G10 
c 9 BS937N521P17 
C10 BS103N022P05 
Cll BS420N515P11 
C12 BS460N011P19 
C13 BS460N250P64 
C14 
C15 
C16 
C17 
C18 
C19 BS1 94N101P05 
C20 BS460N011 P36 
C21 
C22 
C23 BE702D300H01 
C24 BE7020460G30 
C25 BS901Z610H01 
C26 BS902N822P08 
C27 8S915N900P02 
C28 OS902N824P10 
C29 BS915N900P04 

D 

' 

T 7 7 
~ 1 7-
~ 1 7 

1 
7 ') 1- ::1: PQB 

'J / ~ !111: CPU 

7 ' '' :.-- r ~U.ll1l: IFB 
7 'J / I· ~Hll1l: LA-3A-9 
''j 7 ~ 

QJ ~ 1!.t tr.: ~ 
I· 7· Jv ~ 1 1 7-

1:: .:J. - :A 
1:: .:J.- :A* )t,. 7 
7 ..., 7 Jv 7-1 ·:; 7-
:J * 7 7 
7 :r ...... {::~ :.---r:.---ifft> 
J\ Jl-~-t-71· 71/\ 

~ IF 
/ ~7:7 -( JI-7 

t: .:J. - ~ 

.. }t,. ~ 1 7 ,.,. 
i' 7 

7 
7 7 ::1: 
::lri:i 7 ::. ~ .. M3 8 
1_ itt . - M3 <8 
C29 §. ·- 3 
It lit ;;-. ; M4 10 
C29 Ji :.11 4 

-

~ Description Amt 
Aeq 

Pilot lamp 1 PA-2 -SG T 
Switch 1 OR-2·F1B 
Switch 1 OA·2·F1A 
Resister 1 MQ-4HA40W68QMMK 
PC Board 1 PV-12POB 
PC Board 1 PV-11CPUB 
PC Board 1 PV-121FB 
PC Board 1 PV-11 LA·3A-9 

1 C1 
1 -

Swatch 1 
Fuse 1 SA 
Fuse holder 2 
Big' tal s tch 1 1A177602MN 
Connector 1 LR-28DS 
Fan 1 MA10·B -
Motor draver 2 CHU-43-IOA 

1 
Noise filter 1 
Fuse 1 lOA 
Switch 2 8A3011 
Cap 2 8Z0117 
Cover 1 
Cover 1 
Screw M3 8 2 
Screw M3 8 14 
Washer M3 14 
Screw M4 10 10 -
Washer M4 10 

-
-
--

PV-2000-349 
48 



C-2. ~ 1'F *G 
CONTROLE MECHANISM 

43~ 

49 

42 

PV-2000-349 

4 1 

40 v46 



C- 2. t¥ i''F l 
CONTROLE MECHANISM 

Fig. :J - 1- :J - 1-

No. Pa ts. No. Ref. No. 

C40 BE702C468H01 
C41 BE702B084G10 
C42 BE702B404G30 
C43 BS902N032P12 
C44 BS913N040P02 
C45 BE702D65 1 H01 
C46 BS902N032P10 
C47 BS902N032POB 

811 D 
~ "" 

7 -7 
7 I)/ f- ' :rr.. PPB 
1\ ::J Ml !r 
SW-PW1tPr....:.~ :..- M3 x 12 

. -
!jl 1£ i: 3 

* fJ' It 
SW-PW1tPr"-* ;; M3x10 

- sw.:-PW1tPr"~' :..- M3 x 8 

-

50 

Descnption Amt 
Req 

Cover 1 -
PC Board 1 

- -
Case 1 
SW-PW Screw M3 12 6 --
Washer 1 
Thread guide 1 

Screw with SW & PW M3 10 1 -
Screw with SW & PW M3 8 3 --

--
-

-
·- 1- --. 

I ~ -
- ---

- - ----
--

--
- --

-

-
- -

- -
--

-----

PV-2000-349 



c-3. *1*~cit~ 
CONTROLE MECHANISM 

c--
~ ----------1 

l 

51 

PV-2000-349 

53 51 50 

59 



C-3. *i*f l 
CONTROLE MECHANISM 

F1g .... .. ::J - ~ ~ ::J - 1-

No. Parts. No. Ref No. 

C50 BE7020260G30 
- C51 - -- BE7020247G30 
cs2 --- BE7020248G30 

C53 BE 702C 2 96G 30 -
C54 BE702C243G30 
C55 BE702DM9G30 
C56 BE702D249G31 

c57 -- -sf762c 29-6G32 
C58 ---- BE702C292G32 
C59 
C60 
C61 BE 702D518HO 1 
C62 BE702D501 H01 

C63 
c64 
C65 BS903N210P16 

cs-6--- -- BS913N040P06 
C67 -- - BS913N210P06 

C68 BS910N010P06 -

--

- - ·:· ~ --r~n ,.::. 3 •J ;. Jv --- --
--
-- ----
- ------

-
---

- -

---

.__) 

$ a ~ Description Amt 
ReQ 

Ii i;,~~~~.[ ~ Cable assembly 1 ---- ---- --- 1 --- - --
II I! II 1 
II II II 1 --- ------
1/ II 1/ 1 ---
II I/ (/ 1 
II II II 1 - - -
II II II 1 --- - -- 1 II ' II 

7·;.-1-.A-{·;t-T Foot switch 1 QFL-TWW--
1- 7 / A Trans former 1 --F A !iil 1t t& Adapter 1 

F 1iX it ti 1 --- --- ~-

Magnet switch 1 "77'-=t- ·;ti-A1·'J7 
1- 7 / A Trane former 1 

1\. )Jj 7\' it ;f. Jt- 1- M6x16 Screw M6 , 16 8 
lJl ~ 1t -6- Washer 6 8 -- 8 -
1\ -t ~ 6 Spring washer 6 
T- ~/ 1- 6 Nut 6 8 - -----

-
--
---

--- -

-

PV-2000-349 

52 



I.7-IVH~ ~iR MECHANISM 

53 

314 
10 1 

\ 
17 



N. :1:7-~ 
AIR MECHANISM 

f!ffl 
Fig. " a, :I ,. 

1 ~ :I - ,. I 1 

"'' 
c ~ Description Amt »a 

No Parts. No. Ref. No. 
ReQ. 

N zr y I) / ,. Air cylinder 1 DA-20 25 
N 2 -------- Quick joint 2 TS4-01 ? 1 '") ? .Ill. ~ 

N 3 BS910N010P08 8 -- Nut M8 2 1- · ~ ~ 
N 4 7 .:J. - 7 Tube 7 _.,.J.o..-AS1, 70-04 4x3.15m 
N 5 --- - -- 1 DA-2Cl25Y ::r..r:.-- 1) / 11 Air cylinder - N6 ____ 

7 "") .y .:J. I Fitting ) 2 RBF 
N 7 .:1. ;\-ifJt.I !L-'tlT .f: Set Elbow : Set 2 UEF 
N 8 ~~ - -; Jl! E¥ J J 8 BF5 

.N 9 --- 2 050·4E1-2 1-70-DC 24U 'iii ut 1 Solenoid volve 
N1 0 BE702 0 544H01 L !!X 1-:t tFi Bracket 1 
N11 BS9f3N0-40 P0 6 f @ ;t 6 Washer 6 - 2 
N1 2 BS903N2 iTP 1 6 1'; ~ ';';;' (-:t ;f. Jj_. I MS 16 -- - Bolt M6X 16 2 
N13 BS913N210P0 6 I ~ 'jl " 6 Spring washer 2 

N 14 ---- - BS9l 0N010P06 " --..... 
-:I 

,. Nut 6 2 
N1 5 -- -- -- - KFR125- G-02 7-< Jv$'1..-~.:J.v-$' Filter- Regulator 1 
N16 -r - ·"- E¥ Tee 1 TT4-02 

N'17 - T ..-.J.o..-AS 1- 70-80 8 "< 6 10m 7 .J. - 7 Tube - ---- -

-- --- - - - --- --
-- -

- - --
--- - - ---

------ --- -

-- -- ---
- -- ---

---
PV-2000-349 

54 



F. 1-t ~ ~ • * 7° ~ 3 ;...- .1 '- '/ 

ACCESSORIES ITS OPTION PARTS 

3~ 

55 

~19 

~ -.:-/20 

PV-2000-349 

~ 



F. 1'.1" ,a cfR :'1 • .Y 3 /"'- '/' F 
ACCESSORII:.S ITS OPTION PARTS 

F1g a :J - 1- (tt;I :J- 1-

No. Parts. No. Ref. No. 

F 1 MV 30EO 71 S TE702U024G 10 P-ROM:n-1:! 
F 2 MV 30AO 71S P-ROM 
F 3 BS460N011P19 ~ .:J. 

F 4 BS460NO 1 1 P36 I 

F 5 ~ )i! v " F 6 
F 7 J. 

F s 

/ 

F 9 BS902N032P06 p -r " ;;-. 
F 10 BS902N032POS 

-
a 

I- -T-~ 

~ SA 
lOA 

7- M6 
M5 
M4 
M3 

:/ 

F 1 1 77~ 171'/\ ~1 

F12 MV 35AO 762 BE702C397 HO 1 tp I { 1) 260 
Fl3 MV 35A2 762 BE702C397H03 (3) 260 
F14 MV 35EO 254 BE702B395G30 J:. I ( 1) 
F15 MV 35E 1 254 BE702B396G30 (2) 
F 16 MV 35EO 255 BE702839SG30 T ·~ I (1) 
F17 MV 35E1 255 BE702B399G30 - (2) 
F1S MV 30AO 602 BE702C595H02 It .A .n (1) 
F19 MV 30A1 602 BE7020596H02 (2) 
F20 MV 30A2 601 BE7020597H01 t 
F21 MV 35EO 257 BE702B341G30 T I ABS 
F22 MV 35AO 106 A130C274H01 ' I 

F23 MV 35AO 257 BE7028342H01 I ABS 1l 
MV 35A1 257 BE702B342H02 : .. I ABS 2t 

{~lh 

~- ~ 
% Description Aml 

Req 

Cassete case with P-ROM 2 
P-ROM 3 
Fuse SA 1 

Fuse lOA 1 
Socket wrench M6 1 

M5 1 
M4 1 - -
M3 1 

Screw 40 
Screw 60 
Plus driver 1 

225 2t Foamed polyethy lene plate 10 
225 1t Foamed polyethy lene plate 3 

Upper clamp frame (1) 3 
Upper clamp frame (2) 3 
Lower clamp frame (1) 2 
Lower clamp frame (2) 1 
Hold'ng plate 10 

s 
20 

Lower clamp frame 2 
Presser foot flat 
Presser plate 4 
Presser plate 2 

PV-2000-349 

56 




	Mitsubishi PV-2000-349
	Mitsubishi PV-2000-349-1 copy
	Mitsubishi PV-2000-349-2 copy
	Mitsubishi PV-2000-349-3 copy
	Mitsubishi PV-2000-349-4 copy
	Mitsubishi PV-2000-349-5 copy
	Mitsubishi PV-2000-349-6 copy
	Mitsubishi PV-2000-349-7 copy
	Mitsubishi PV-2000-349-8 copy
	Mitsubishi PV-2000-349-9 copy
	Mitsubishi PV-2000-349-10 copy
	Mitsubishi PV-2000-349-11 copy
	Mitsubishi PV-2000-349-12 copy
	Mitsubishi PV-2000-349-13 copy
	Mitsubishi PV-2000-349-14 copy
	Mitsubishi PV-2000-349-15 copy
	Mitsubishi PV-2000-349-16 copy
	Mitsubishi PV-2000-349-17 copy
	Mitsubishi PV-2000-349-18 copy
	Mitsubishi PV-2000-349-19 copy
	Mitsubishi PV-2000-349-20 copy
	Mitsubishi PV-2000-349-21 copy
	Mitsubishi PV-2000-349-22 copy
	Mitsubishi PV-2000-349-23 copy
	Mitsubishi PV-2000-349-24 copy
	Mitsubishi PV-2000-349-25 copy
	Mitsubishi PV-2000-349-26 copy
	Mitsubishi PV-2000-349-27 copy
	Mitsubishi PV-2000-349-28 copy
	Mitsubishi PV-2000-349-29 copy
	Mitsubishi PV-2000-349-30 copy
	Mitsubishi PV-2000-349-31 copy
	Mitsubishi PV-2000-349-32 copy
	Mitsubishi PV-2000-349-33 copy
	Mitsubishi PV-2000-349-34 copy
	Mitsubishi PV-2000-349-35 copy
	Mitsubishi PV-2000-349-36 copy
	Mitsubishi PV-2000-349-37 copy
	Mitsubishi PV-2000-349-38 copy
	Mitsubishi PV-2000-349-39 copy
	Mitsubishi PV-2000-349-40 copy
	Mitsubishi PV-2000-349-41 copy
	Mitsubishi PV-2000-349-42 copy
	Mitsubishi PV-2000-349-43 copy
	Mitsubishi PV-2000-349-44 copy
	Mitsubishi PV-2000-349-45 copy
	Mitsubishi PV-2000-349-46 copy
	Mitsubishi PV-2000-349-47 copy
	Mitsubishi PV-2000-349-48 copy
	Mitsubishi PV-2000-349-49 copy
	Mitsubishi PV-2000-349-50 copy
	Mitsubishi PV-2000-349-51 copy
	Mitsubishi PV-2000-349-52 copy
	Mitsubishi PV-2000-349-53 copy
	Mitsubishi PV-2000-349-54 copy
	Mitsubishi PV-2000-349-55 copy
	Mitsubishi PV-2000-349-56 copy
	Mitsubishi PV-2000-349-57 copy
	Mitsubishi PV-2000-349-58 copy




